Universidade de Aveiro Departamento de Ambiente e Ordenamento
Ano 2019

4

Mohammadreza Tratamento de aguas residuais industriais com
Kamali nanomateriais sintetizados para um ambiente
sustentavel

Industrial wastewater treatment with engineered
nanomaterials for a sustainable environment



Mohammadreza
Kamali

Universidade de Aveiro Departamento de Ambiente e Ordenamento
Ano 2019

Tratamento de aguas residuais industriais com
nanomateriais sintetizados para um ambiente
sustentavel

Industrial wastewater treatment with engineered
nanomaterials for a sustainable environment

Tese apresentada a Universidade de Aveiro para cumprimento dos requisitos
necessarios a obtencdo do grau de Doutor em Ciéncias e Engenharia do
[...]
In addition to the temperature, the pH of the system is of great significance to identify the predominant
type of microorganisms and their growth rate. The anaerobic digesters are very sensitive to changes in the
pH of the system. This occurs mainly due to the restriction of the methanogens growth below pH 6.6 [285]
(Table 2.8). Methanogens are more sensitive to pH, compared to fermentative microorganisms which can
survive in a wider pH range between 4.0 and 8.5 [286]. By inhibiting the methanogens, VFAs are produced
and converted to acetic acid, hydrogen and carbon dioxide and thus they are accumulated in the medium.
As a result, the pH will decrease leading to a further inhibition of the microbial activities [287]. Allowing
methanogens to be reproduced by stopping the substrate feeding is considered to be one of the possible ways
[173] In order to correct the pH failure. Moreover, co-digestion of the main substrate with an appropriate
ratio of another (co)substrate is an applicable way to provide the system with a suitable pH, and to increase
its buffering capacity [288]. However, the most appropriate pH range for such reactors is between 6 and 8
[289]. The variation in the pH can also influence the activities of the microorganisms including metabolism
and degrading efficiency of the system [290]. Moreover, the morphology of the bacterial communities may
be influenced by the changes in the pH. Sandberg & Ahring (1992) [291] stated that disintegration of
microbial granules can be expected at alkaline pH values. This is a very important issue because the kraft
wood pulping effluent is alkaline [292] which may lead to the failure of the system. Moreover, the ECF acidic
effluents from the KP mills have been shown to be very toxic to the AD microorganisms [293] and this can
directly affect the methane production from such effluents. Gao et al. (2010) [264] indicated that although a
PH shock of 8.0 had no important adverse effects on the performance of a SANMBR in terms of COD
removal, biogas production and membrane filtration, the long lasting negative effects of pH shocks of 9.1
and 10.0 were significant. They also observed that after providing the normal pH (7.0), it took approximately
30 days for the total recovery of the reactor performance after the pH shock of 10, compared with 1, and 6

days for pH shocks of 8.0 and 9.1, respectively.

57



Treatment of Industrial Effluents-Literature Review 2

Table 2. 8. Optimal conditions for the growth of some methanogenic bacteria [173,289,294].

Genus Optimal temperature range Optimal pH range

Methanobacterium 37-45 6.9-7.2 (Methanobacterium bryantit)

Methanobrevibacter 37-40 7.8-8 (Methanobrevibacter arboriphilus)
~7 (Methanobrevibacter smithii)

Methanosphaera 35-40 ~7

Methanolobus 35-40 ~7

Methanococcus 35-40 5-7 (Methanococcus voltae)

Methanosarcina 30-40 6.5-7.5 (Methanosarcina acetivorans)

Methanocorpusculum 30-40 6.4-7.2 (Methanocorpusculum aggregans)

Methanoculleus 35-40 ~7

Methanogenium 20-40 6.2-6.6 (Methanogenium cariaci)

Methanoplanus 30-40 6.6-7.2 (Methanoplanus endosymbiosus)

Methanospirillum 35-40 -

Methanococcoides 30-35 ~7

Methanolobus 35-40 ~7

Methanohalophilus 35-45 ~7

Methanohalobium 50-55 ~7

Methanosarcina 50-55 6.5-7.5 (Methanosarcina acetivorans)

Table 2.9 presents the results of some studies on the performance of AD under various

operating conditions, especially temperature and pH, for the treatment of PPMWs.

Table 2. 9. Performance of some AD systems for the treatment of PPMWs.

Reactor Effluents Parameters Considerations Ref.
origin Temp. pH COD Biogas Methane
Initial Removal production yield
(mg/L) (%) (L/day) (L CH./g

COD)
AF Paper millMesophilic 7-7.6 3144 77 2.957 0.274 At HRT of 6 hr [242]
wastewater
Thermophilic 7-7.6 3144 80 3.204 0.291 At HRT of 6 hr
SAnMBR kraft evaporatorMesophilic 7.0 10000  97-99 - 0.35 - [263]
condensate
Thermophilic 7.0 10000  97-99 - 0.35 -
Serum ECF bleachingMesophilic 3.2 1700 - - 0.35% - [293]
bottles process
effluents at kraft
mills (softwood)
Kraft  cookingMesophilic 10.0 620 - - 0.660 -
effluent
(softwood)
SAnMBR TMP Mesophilic 7.0 2782- ~90 - 0.41 - [264]
whitewater 3350
Mesophilic 8.0 2782- 83 - 0.38 pH shocks from 7
3350 to 8, 9.1, and 10,
Mesophilic 91 2782- 75 - ~0 respectively
3350
Mesophilic 10 2782- 30 - ~0
3350
AF Simulated Thermophilic - 93 ~0.25 At HRT of 25.1hr  [270]
paper mill
wastewater
Mesophilic - 77 ~0.18 At HRT of 26.2 hr

a. NL CH4/g TOC, COD/TOC: 2.3.
b. NL CH4/g TOC, COD/TOC: 6.5.

2.2.5.1.3 Inhibitory elements

The efficiency of an AD system may be limited by the presence of some elements. Relatively high
amounts of soluble forms of nitrogen and phosphorous are required to ensure the sufficient growth
and activity of all microorganisms, involved in all AD stages. This is considered a significant feature

for the treatment of PPMW, due to the low amount of nitrogen, as a key nutrient, which normally

58



2 Treatment of Industrial Effluents-Literature Review

occurs in such type of residues [295]. In addition, the ratio of key elements is of high importance to
avoid the failure of the AD process. Bouallagui (2003) [296] applied an optimum ratio of 100-130:4:1
for COD:N:P, as an optimal condition for AD of vegetable biomasses. Qu et al. (2012) [213] reported
the adjustment of this ratio to 100:5:1 for appropriate biomass growth. The successful adoption of this
ratio has been also indicated by other studies [270]. Furthermore, the ratio of carbon to nitrogen (C:N)
is of importance to ensure the desirable efficiency of an AD system. In this regard, a low C:N ratio may
cause the accumulation of total ammonia nitrogen or VFAs, which are inhibitor factors for AD
performance. Moreover, the inhibition of the methane production is considered to be a result of a high
C:N ratio, through the rapid consumption of the nitrogen by methanogens. The optimal amount of
25:1 has been determined for C:N [297].

In addition, the PPMW often contains high amounts of sulfide compounds which may inhibit the
AD process. Air purging is considered an effective way to increase the efficiency of the system and to
remove the adverse toxic effects caused by sulfide compounds. Lin et al. (2014) [298] achieved a
considerable improvement in the COD removal (from 20-30% to 65-75%) by using a UAPBR
anaerobic digester, when a foul condensate from a PPI was purged with air for at least 2 h before the
pre-digestion stage. Zhou, Imai, Ukita, Li, & Yuasa (2007) [299] achieved a 40% increase (from 40%
to 80%) in the removal of COD from a sulfite pulp mill evaporator condensate, by applying a direct
limited aeration in the UASB, at an OLR of 8 kg COD m3/d and a HRT of 12 hr. This extra COD removal
occurred due to sulfide oxidation and H.S removal, which can lead to the methanogens

improvements.
2.2.5.1.4 Pre-treatment strategies

Although many attempts have been made to enhance the removal of the persistent pollutants
from PPMWs (Table 2.10), the number of published papers investigating the direct effects of the
physico-chemical and biological pre-treatments on the performance of AD facilities is still scarce.
Kim, Yeom, Ryu, & Song (2004) [300] achieved 60% removal of the calcium hardness in the CO.-
stripper when a UASB/CO.-stripper system was used for the treatment of liner paper wastewater. In
this situation, more than 60% removal efficiency for the anaerobic process of COD was also observed.
Yue, Li, & Yu (2013) [301] by reviewing the performance of the rumen microorganisms for AD of
lignocellulosic biomass showed the higher hydrolytic and acidogenic activity of such microbial
inoculums, compared to other microorganisms. Yuan et al. (2012) [302] indicated that pre-treatment
of the filter paper, office paper, newspaper, and cardboard with a microbial consortium, containing
Clostridium straminisolvens CSK1 and Clostridium sp, resulted in a significant increase in the soluble
chemical oxygen demand (SCOD) and, as a consequence, an improvement in the methane production
with all studied substrates. Baba, Tada, Fukuda, & Nakai (2013) [303] achieved a 2.6 times higher

methane production (73.4% of the theoretical methane yield), when the waste paper was soaked with

59



Treatment of Industrial Effluents-Literature Review 2

rumen fluid for 6 h at 37 °C before treatment in a semi-continuous AD, compared to that of untreated

paper.
Table 2. 10. AD performance with physico-chemical methods for pre-treatment of PPMWs.
Parameters
Wastewater Elr;-}tlx(;c(:latment COD = - Biodegradability Reference
Initial (mg/L) (‘y‘s“o"a Initial Final
Bleaching effluent Precipitation 1510 Uptogo o0.11 0.26 [303]
Blending black liquor Coagulation+ Flocculation 358 - - - [194]
Synthetic wastewater Electrocoagulation 2500 ~95 - - [304]
Effluents from equalization tank  Flocculation 2900+90 >90 - - [233]
Cardboard industry wastewater Flocculation 500—1800 >80 - - [305]
Effluents from aerated lagoons Electrocoagulation 426 75 - - [233]
Fungi-solar photo- _ B
TCF effluents Fenton 1802 >90 [235]

2.2.5.1.5 Anaerobic-aerobic combinations

In recent decades, the combination of anaerobic-aerobic treatment methods has received
a great attention for the treatment of various types of municipal wastewaters [306] and
various types of industrial wastes such as textile industry [307], healthcare production [308],
metal manufacturing processes [309], etc.. This is mainly due to the advantages of such
combinations over conventional aerobic and AD processes including lower energy
requirements, low sludge production [310], less consumption of chemicals and the potential

of rich-methane biogas production [175].

According to most references [311] a system consisting of an anaerobic followed by an aerobic
process is a better option for the removal of COD, AOX and colour from P&P mill streams. Tezel,
Guven, Erguder, & Demirer (2001) [312] observed 91% and 58% removals of COD and AOX,
respectively, by using sequential anaerobic and aerobic digestion systems to treat a PPMW, at a HRT of
5h and 6.54 h for the anaerobic and aerobic processes, respectively. Bishnoi, Khumukcham, & Kumar
(2006) [313] achieved a maximum methane production up to 430 mL/day. Moreover, a COD removal
up to 64% was obtained, while VFAs increased up to 54% at a pH of 7.3, a temperature of 37 °C and 8
days HRT during AD. Afterwards, COD and BOD removals were 81% and 86%, respectively, at 72 h
HRT in activated sludge process. It also seems that a combination of fungal and bacterial strains can help
for a more effective removal of recalcitrant pollutants from streams. For instance, a treatment of the
combined effluent of a PPM by using a sequential anaerobic and aerobic treatment in two steps bioreactor
was studied by Singh & Thakur (2006) [314]. They observed 70%, 42% and 39% removals of colour, COD
and AOX, respectively, in 15 days. However, using a mixture of fungi and bacteria (Paecilomyces sp.
andMicrobrevis luteun) for the treatment of anaerobically treated PPM effluents, it was observed 95%, 67%,
and 88% reductions in colour, AOX, and COD after 7 and 3 days in the anaerobic and aerobic treatment of
the effluents, respectively. Combination of a UASB reactor (step I) and two-step sequential aerobic reactor,
involving Paecilomyces sp. (step IT) and Pseudomonas syringae pv myricae (CSA105) (step II1), as aerobic

inoculums for the treatment of PPM effluents, has been also investigated by Chuphal, Kumar, & Thakur

60



2 Treatment of Industrial Effluents-Literature Review

(2005) [315]. They indicated that by using such three-step fixed film sequential bioreactors, 87.7%, 76.5%,
83.9% and 87.2% removals of colour, lignin, COD, and phenol, respectively, can be achieved. Balabani¢ &
Klemendi¢ (2011) [316], by using full-scale aerobic and combined aerobic-anaerobic treatment plants,
reached removal efficiencies of 87% and 87% for dimethyl phthalate, 79% and 91% for diethyl phthalate,
73% and 88% for dibutyl phthalate, 84% and 78% for di(2-ethylhexyl) phthalate, 86% and 76% for benzyl
butyl phthalate, 74% and 79% for bisphenol A and 71% and 81% for nonylphenol from paper mill effluents,
respectively. In a study carried out by Sheldon, Zeelie, & Edwards (2012) [317], a pilot plant EGSB reactor
effectively lowered the COD by 65 to 85% over a 6 month period. The overall COD removal efficiency after
the combination of an EGSB with a modified Ludzack—Ettinger process coupled with an ultra-filter
membrane was consistent at 96%. Lin et al. (2014) [298] observed 50—65% COD removal from four different
KP wastewaters (Table 2.11) under AD by using a pilot-scale packed bed AD column at an OLR of 0.2 to 4.8
kg COD/m3/d. The overall COD removal efficiency after combining with completely mixed activated sludge
process (ASP), as anaerobic-aerobic sequential system, was 55-70%. Moreover the methane production yield

was 0.22—0.34 m3 CH,/ kg COD, with the biogas containing 80% of methane.

Table 2. 11. Changes in the P&P mill rsidues parameters after treatment by anaerobic-aerobic combinations.

Process Parameters Reference
COD Other parameters
Initial Removal Parameter Initial Removal
(mg/L) %) (mg/L) %)
EGSB+MLE+UF 1600-4400 96 - - - [317]
Packed bed AD column 2973+1423 55-70 [299]
+ASP 2886+381°
3901+1940
4498+2020
Sequential anaerobic - - 42 Colour - 70 [314]
aerobic process Lignin - 25
AOX - 15
Phenol - 39
Sequential anaerobic - - 88 Colour - 95 [314]
aerobice process Lignin - 86
AOX - 67
Phenol - 63
UASB + Two-step 5280 83.9 Colour 5205.5 cu 87.7 [315]
sequential aerobic reactorf Lignin 6380.56 76.5
mg/L
Phenol 54 mg/L 87.2
a Foul condensates.

bChlorine dioxide bleaching effluents.

cAlkaline extraction reinforced with oxygen and peroxide bleaching effluents.

dDewatering operation of plant wasted sludge.

¢ A combination of fungal and bacterial strains.

fInvolving Paecilomyces sp. and Pseudomonas syringae pv myricae (CSA105), respectively.

2.2.5.1.6 AD of PPMW: criticisms and future outlook

Inherent capabilities of AD reactors can play a significant role in their adoption by P&P mill to
treat various types of PPMW. UASB reactors are currently the dominant full-scale facilities adopted
by P&P mills through the world. In spite of Their moderate efficiencies for the removal of COD, BOD,

61



Treatment of Industrial Effluents-Literature Review 2

TSS, etc, from PPMWs, originated from wood based and non-wood based fiber processing processes,
and high levels of stability (based on the ratio of VFA/Alk indicator), they mainly fail to treat
recalcitrant compounds such as AOX released to the content of the wastewater from the processes
involving the use of chlorinated compounds during the bleaching sequences. The pre-treatment
methods have been applied so far for the remediation of wastes containing AOXs, are also mainly
unable to degrade and remove these compounds from the wastes content. In this sense, state of the
art technologies, especially application of engineered nanomaterials (ENMs), can assist the
degradation of AOXs from the PPMW, and enhance the biodegradability of the streams, providing a
potentially cost effective and efficient solution. It is also of high importance to develop novel methods
for the green fabrication of ENMs having enhanced and modified properties for such application as
well as the facile and applicable methods for the collection of the used ENMs. Lab-scale observations
have also introduced AFs (i.e. UAFs and anaerobic fixed film reactors), as good candidates for the
efficient removal of AOXs from the P&P mill effluents, mainly those from ECF bleaching processes.
AFs also have shown the applicability for the removal of sulfate, dominant in the kraft mill effluents,
as well as other trace metallic materials which can be found in the effluents from RCFs processing
processes. In spite of inherent advantages of AFs, such as negligible power requirements, remained
technical difficulties including clogging (as a result of the presence of high amount of suspended solids